

West Yorkshire Materials Testing Service PO Box 5, Nepshaw lane South, Morley,

Leeds LS27 0QP

Tel: 0113 253 0241 Fax: 0113 252 7029 Head of Laboratory: G. Briggs C. Text ATI

Client: Stage Electrics Partnerships Ltd

Encore House, Unit 3 Britannia Rd, Patchway Trading Estate, Patchway

Bristol BS34 5TA

Entry No: 65387-01

Date received: 03/06/2014

Client's Description: 100% Polyester Curtain

TEST REPORT

Test Required: Flammability BS 5867-2 : Type B

Pre-treatment: None

Conditioning: A minimum of 24 hours at 65 +/- 5% Relative Humidity, 20 +/- 2℃

Method of Test: BS EN ISO 15025 : 2002 Procedure A (surface ignition)

Date of Test: 19/06/2014

The results may not apply to situations where there is restricted air supply or prolonged exposure to large sources of intense heat as in a conflagration.

Flame application time 15 seconds using propane gas

Tested on face	Fabric length direction			Fabric width direction		
Specimen number	1↑	2↓	3↑	4→	5←	6→
Flame reached an edge (✓ or X)	X	Х	Х	X	Х	Х
Hole reached an edge (✓ or X)	X	X	X	X	X	X
Flaming debris (√or X)	Х	Х	X	X	X	Х
Tested on Back	Fabric length direction			Fabric width direction		
Specimen number	1↑	2↓	3↑	4→	5←	6→
Flame reached an edge (✓ or X)	X	Х	Х	X	X	Х
Hole reached an edge (✓ or X)	Х	Χ	Х	X	Х	Х
Flaming debris (✓or X)	X	Х	Х	Х	Х	Х

Comments

This is hereby certified to be a correct return of the tests made of the items referred to herein.





Bongs.

Geoff Briggs C.Text., A.T.I. Head of laboratory 25th June 2014

- Unless instructed otherwise by the client sample remnants will be disposed of after 28 days
- Test marked (*) in this certificate are not included in the UKAS Accreditation Schedule for this Laboratory.
- Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.
- This Certificate relates only to the sample received and, unless that sample has been drawn by the staff of this laboratory, or its agent, and endorsed accordingly, any application of the result to a bulk quantity or other material is entirely the responsibility of the client.





West Yorkshire Materials Testing Service PO Box 5, Nepshaw lane South, Morley, Leeds LS27 0QP

Tel: 0113 253 0241 Fax: 0113 252 7029 Head of Laboratory: G. Briggs C. Text ATI

Client: Stage Electrics Partnerships Ltd

Third Way Avonmouth Bristol BS11 9YL

Entry No: 65387-01

On the basis of the tests carried out this sample of fabric meets the Type B requirements of BS 5867-2: 2008. In accordance with the requirements of BS 5867 the fabric should be labelled "IF WETTED IN ANY WAY IT IS ESSENTIAL TO RE-TREAT THE FABRIC TO MEET FLAMMABILITY REQUIREMENTS"

------End of Document------

This is hereby certified to be a correct return of the tests made of the items referred to herein.





Solge.

Head of laboratory 25th June 2014

Geoff Briggs C.Text., A.T.I.

- Unless instructed otherwise by the client sample remnants will be disposed of after 28 days
- Test marked (*) in this certificate are not included in the UKAS Accreditation Schedule for this Laboratory.
- Opinions and interpretations expressed herein are outside the scope of UKAS accreditation.
- This Certificate relates only to the sample received and, unless that sample has been drawn by the staff of this laboratory, or its agent, and endorsed accordingly, any application of the result to a bulk quantity or other material is entirely the responsibility of the client.

